

Test Report

Number: SHAH0147588201

Applicant: JIANGSU JUNXIA GYM EQUIPMENT CO.,LTD
BINHU AVENUE,PAOCHE INDUSTRIAL PARK,
PIZHOU CITY,JIANGSU,CHINA
Attn: ELSSEN CHEN

Date: 12 Aug, 2022

Sample Description:

One (1) group of submitted sample said to be :

Item Name	:	1. Sleeve	22. Powder Coat-0852
		2. End Cap	23. Powder Coat-2852
		3. End Cap	24. Powder Coat-801C
		4. Wheel	25. Powder Coat-2876
		5. Washer	26. Powder Coat-9116
		6. Sleeve	27. Foam Roll
		7. End Cap	28. Grip
		8. Foot	29. End Cap
		9. Foot	30. Washer 1 -Electroplate
		10. Foot	31. Washer 2-Electroplate
		11. Bumper	32. Bolt 1-Electroplate
		12. Bumper	33. Bolt 2-Electroplate
		13. Plastic Of The Collar	34. Nut 1-Electroplate
		14. Sleeve	35. Nut 2-Electroplate
		15. End Cap	36. Washer 1-Blackened
		16. Leather-Yellow	37. Washer 2-Blackened
		17. Leather-Blue	38. Bolt 1-Blackened
		18. Leather-Black	39. Bolt 2-Blackened
		19. Ink-Yellow	40. Nut 1-Blackened
		20. Ink-White	41. Nut 2 -Blackened
		21. Ink-Blue	

Buyer : sainsbury's Argos.

Tests Conducted:

As requested by the applicant, for details refer to attached page(s).

Conclusion:

<u>Tested Samples</u>	<u>Standard</u>	<u>Result</u>
Tested Component Of	Lead content requirement in Commission Regulation (EU) 2015/628 of 22	Pass
Submitted Samples	April 2015 Amending Annex XVII item 63 of the REACH Regulation (EC) No. 1907/2006	

Prepared And Checked By:
For Intertek Testing Services Wuxi Ltd.

Peter Chen
General Manager



Test Report

Number: SHAH0147588201

Tests Conducted

1 Lead (Pb) Content

With reference to method IEC 62321-5:2013, microwave digestion method was used and total Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

<u>Tested Component</u>	<u>Result (%)</u>	<u>Limit (%)</u>
(1)	ND	0.05
(2)	ND	0.05
(3)	ND	0.05
(4)	ND	0.05
(5)	ND	0.05
(6)	ND	0.05
(7)	ND	0.05
(8)	ND	0.05
(9)	ND	0.05
(10)	ND	0.05
(11)	ND	0.05
(12)	ND	0.05
(13)	ND	0.05
(14)	ND	0.05
(15)	ND	0.05
(16)	ND	0.05
(17)	ND	0.05
(18)	0.0012	0.05
(19)	ND	0.05
(20)	ND	0.05
(21)	ND	0.05
(22)	ND	0.05
(23)	0.0059	0.05
(24)	ND	0.05
(25)	0.0014	0.05
(26)	ND	0.05
(27)	ND	0.05
(28)	ND	0.05
(29)	ND	0.05
(30)	ND	0.05
(31)	ND	0.05
(32)	ND	0.05
(33)	ND	0.05
(34)	ND	0.05
(35)	ND	0.05
(36)	ND	0.05
(37)	ND	0.05
(38)	ND	0.05
(39)	ND	0.05
(40)	ND	0.05
(41)	ND	0.05



Test Report

Number: SHAH0147588201

Tests Conducted

Remark: ND = Not Detected

Detection Limit = 0.001%

Tested Components: See component list in the last section of this report.

Date Sample Received: 11 Jul, 2022 & 09 Aug, 2022

Testing Period: 11 Jul, 2022 To 15 Jul, 2022; 09 Aug, 2022 To 11 Aug, 2022



Test Report

Number: SHAH0147588201

Tests Conducted

Photo



End Of Report

The statements of conformity reported have considered the decision rule agreed, namely that Intertek have taken account of measurement uncertainty as calculated by Intertek, and applied according to ILAC-G8/09:2019 (Non-binary acceptance based on guard band $w = U$) except designation from the customer, regulation or test specification. This decision rule only applies to the numeric test results.

The sample(s) and sample information hereto are provided by the client who shall be solely responsible for the authenticity and integrity thereof. The results shown in this report relate only to the sample(s) received and tested. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. This report shall not be reproduced unless with prior written approval from Intertek Testing Services Wuxi Ltd.

